Repair Parts

ITEM PART NO DESCRIPTION QTy
1 6000619 TRAY, FORMED 1
2 6000621 AXLE, 3/4" X 35.500" 1
3 6000628 SPIKE DISC, 9.5" 9
4 3000721 WASHER, 3/4" SAE 2
2 6000626 SPACER, 1" X 4.125" 6
6 6000627 SPRING, COMPRESSION 2
7 6000773 RETAINING RING, 3/4" EXT 2
8 6000618 DRAWBAR, TWISTED 2
9 6000440 HEX HEAD BOLT, 5/16"-18 X 3/4" o
10 3000616 HEX NUT, 5/16-18 NYLOC 5
11 6000533 PIN, HITCH 1
12 300084 HAIRPIN COTTER, 0.093" X 2-5/16" 1
13 3000711 WASHER, 5/16" USS 4
14 6000624 TRAY ASSEMBLY (incl. 1-8) 1
15 6000625-G DRAWBAR ASSEMBLY (incl. 8-11) 1

6






